
S E R V I C E

Spare parts
Ersatzteile
Pièces détachées
Reserve onderdelen
Repuestos
Reservdelar

Ersätter 106 xx xx-xx

I0600051

IPL, LR2107 C, 2006-05, 544 80 85-01

LR2107C

544 80 85-01

11

Replaces
Ersetzt

Remplace

Vervangt

Reemplaza

953876582



1

2

3

4

5
6

3

10

11

12 13 14 15

37

18 19 20

21

13
14
12

22
23

24

25

26

27
28

29

30

31

32

31

33

3334 35

36

37

38

39

37
40

37

41 42 43 44 45

46

47

48

37

54

52
3

 62
 61

 60

16

 4 51

49

50

  64

  14

70

9

55
63

  4

 66

 67

56

71

  Publication No: | JIPL2006_V140000001 |  Page : 2 of 17

57

  59

  72
 72

 73



Pos. P\n° DESCRIPTION Q.ty Pos. P\n° DESCRIPTION Q.ty

1 531 21 21 86 switch-housing 1 37 531 20 66 53 cotter pin 4
2 531 21 27 66 gasoline-tank 1 38 531 20 49 12 screw 1
3 531 20 55 81 clamp 2 39 531 20 66 43 washer 1
4 531 20 57 87 screw M8x16 trilob 8 40 531 21 27 93 pin 1
5 531 21 14 53 plate 1 41 531 21 21 77 tie rod 1
6 531 21 23 05 gasoline-tube 1 42 531 21 25 66 pin 1
9 531 21 25 36 pulley engine 1 43 531 20 79 82 nut 1
10 531 21 21 37 knob 1 44 531 20 68 14 clips for kalvas 1
11 531 21 21 62 lever 1 45 531 20 67 97 kalvas 1
12 531 21 21 64 plate 1 46 531 20 68 35 nut 2
13 531 20 86 60 screw 2 47 531 21 32 77 tank plug 1
14 531 20 84 91 nut 6 48 531 21 23 07 clamp 1
15 531 21 28 11 screw TE ME 6x20 4 49 531 20 69 72 accelerator 1
16 531 21 15 38 support 1 51 531 20 69 70 knob 1
18 531 21 21 78 tie rod 1 52 531 21 23 03 gasoline-tap 1
19 531 20 79 78 nut 1 531 21 23 04 gasket/gasoline-tap 1
20 531 21 27 81 kalvas joint 1 54 531 21 27 67 plug 1
21 531 21 27 82 clips for kalvas 1 55 531 21 28 51 screw trilob 3/8"-16 3
22 531 20 71 20 screw 2 56 531 21 21 67 silencer 1
23 531 21 34 64 plate 1 59 531 21 21 42 plate 1
24 531 21 34 62 cable CLUTCH 1 60 531 20 66 49 screw TE D.3/8" 1
25 531 21 34 61 cable BRAKE 1 61 531 20 69 43 washer d.12 1
26 531 21 31 22 clamp 2 62 531 20 68 59 washer D.12 1
27 531 20 85 99 nut M10 H8 1 63 531 21 27 70 belt stretcher 1
28 531 20 67 73 pedal 1 64 531 21 27 71 plate support 1
29 531 20 85 85 screw TE M8x20 1 66 531 20 69 17 cotter pin 1
30 531 21 21 60 lever 1 67 531 21 22 98 spring 1
31 531 21 21 59 support 1 70 531 21 21 45 support 1
33 531 20 67 60 spacer d.10.1x19x0.3 2 71 531 21 23 09 oil-pump 1
34 531 20 68 01 bushing 1 72 531 20 73 85 screw 2
35 531 20 67 59 spring 1 73 531 21 31 99 screw 3
36 531 20 74 06 pin 1

  Publication No: | JIPL2006_V140000001 |  Page : 3 of 17



1

2

3
4
5

6
7

8

9

10

11

12

13

14

15

16
17

15

16

18

19

20

21

22

23 24

22

25 26

27

28

29

30
31
32

33

34

35

36

37

37 36

35

  6

17

 6

 6

17

 40

41

  42

53

52

51

  38

 39

  Publication No: | EIPL2006_V140000001 |  Page : 4 of 17



Pos. P\n° DESCRIPTION Q.ty Pos. P\n° DESCRIPTION Q.ty

1 531 21 21 55 seat 1 23 531 20 49 22 washer 8x16x1,5 4
2 531 20 68 77 plate-seat 1 25 531 21 22 95 bracket -battery 1
3 531 20 68 78 screw M8x150 1 26 531 21 28 08 nut UNI5448 M8 1
4 531 20 66 17 washer 8E 4 28 531 20 79 80 screw TE M8X16 1
5 531 20 85 85 screw TE M8x20 4 29 531 21 34 63 deck 1
6 531 20 85 99 nut M8 H10 9 30 531 20 80 53 screw M6 1
7 531 21 23 11 protective-guard left 1 31 531 20 78 60 washer 1
8 531 21 30 66 front-door RED 1 32 531 21 27 75 spring 1
9 531 21 30 67 upper-door RED 1 33 531 20 84 91 nut M6H8 1
10 531 21 30 64 engine-hood RED 1 34 531 21 14 09 support 1
11 531 21 23 12 protective-guard right 1 35 531 20 70 44 screw TE M8x35 4
12 531 21 14 07 plate 1 36 531 21 23 56 plate 2
13 531 21 23 51 bracket left 1 37 531 21 29 27 nut M8 4
14 531 21 23 50 bracket right 1 38 531 21 27 74 air-flow housing 1
16 531 20 85 85 screw TE M8x20 4 39 531 20 73 00 screw TCTC 3.5x13 4
17 531 20 57 87 screw TEFR M8X16 6 40 531 20 49 04 washer 8x24x2 4
18 531 21 21 43 support gr-box right 1 41 531 21 27 72 rubber mat left 1
19 531 21 21 44 support gr-box left 1 42 531 21 27 73 rubber mat right 1
20 531 21 14 05 support right 1 51 531 20 79 81 washer D8 1
21 531 21 14 06 support left 1 53 531 21 30 93 screw 7X22 2

  Publication No: | JIPL2006_V140000001 |  Page : 5 of 17



1

23 4

5

6
7

8

9

10

11

12
13

14

15

16

17

18

19
20
19

21
22

23

24

25

26

27 28

29

30

31

32

30
29

31 32
33
34

35 36

37
33
3534

36

37

38

39

40

41

42
34

43

37

44

45

46

47

48

49

50

51

52

53

54

55

56
57
58

59

60

61

62

63

64 65

66

67

24

24

24

24

45

80

24

70

69

68

72

11

71
61

82
 81

29

30

31

32

30
29

31 32
33
34

35 36

37
33
35

29

30

31

32

30
29

31 32
33
34

35 36

37
33
35

  Publication No: | EIPL2006_V140000001 |  Page : 6 of 17

 5

83

 A 39



Pos. P\n° DESCRIPTION Q.ty Pos. P\n° DESCRIPTION Q.ty

1 531 21 37 76 belt A39 1 36 531 21 21 90 support 1
2 531 21 30 40 nut M8 3/8 1 37 531 20 57 41 screwTTSQ M8x16 6
3 531 21 31 82 washer 1 38 531 20 49 21 screwTTSQ M8X25 1
4 531 21 22 85 pulleyidler clutchin 1 39 531 21 22 90 spacer10X14X7 1
5 531 21 34 56 spring 1 40 531 21 21 66 tunnel 1
6 531 21 22 86 belt-keeper 1 41 531 20 49 04 washer8x24x2 1
7 531 20 84 92 nut M5 H7 2 43 531 21 21 89 support 1
8 531 21 29 30 lever 1 44 531 21 22 80 deck 1
9 531 21 22 87 screw TTSQ 3/8" 1 45 531 20 58 48 water-connection 1
10 531 21 22 88 spring 1 49 531 20 68 22 flange 1
11 531 20 84 91 nut M6 1 50 531 20 49 05 screw TE M8x45 4
12 531 20 68 36 cutter brake ferodo 1 51 531 20 68 24 blade support 1
13 531 20 80 63 nut M6 1 52 531 21 36 91 blade 1
14 531 20 50 10 screw TE M6x30 1 53 531 20 72 37 washer11x50x2,5 1
15 531 20 75 11 screw TE M10x85 1 54 531 20 80 08 screwTE3/8 X 37 1
16 531 20 79 78 nut M10 H8 1 55 531 21 22 91 cable 1
17 531 21 22 94 blade hub 1 56 531 21 22 99 spring 1
18 531 20 68 28 spacer 1 57 531 20 49 22 washer8x16x1,5 ZB 3
19 531 20 68 30 ball-bearing 2 58 531 21 30 95 screwTE M8x55 1
20 531 20 68 18 spacer 1 61 531 21 27 80 clips 1
21 531 20 69 44 screw TE M12X35 1 62 531 21 21 75 plate 1
22 531 20 69 43 washer D.12,5X36 1 63 531 20 79 82 nut M8 H8 1
23 531 21 27 92 bushing 1 64 531 21 22 96 spring 1
24 531 20 85 99 nut M8 H10 12 66 531 21 27 77 knob 1
25 531 20 68 21 spacer D.20x25x7 1 67 531 21 14 24 lever 1
26 531 20 68 23 eccentric hood 1 68 531 21 22 82 pulley 1
27 531 20 68 19 blade support shaft 1 69 531 20 67 44 washer D17x30x2.5 1
28 531 20 49 07 key 2 70 531 20 68 31 nut M16 1
29 531 20 49 12 screw 2 71 531 20 87 69 screw TE M6x16 2
30 531 21 21 63 plate 2 72 531 20 71 61 nut M10 H10 1
31 531 20 66 43 washer 13/24/.2 2 80 531 21 19 66 spacer H10 1
32 531 20 68 35 nut M12 2 81 531 20 49 04 washer 8x24x2 1
33 531 20 66 53 cotter pin 2 82 531 20 67 88 plate 1
35 531 21 25 65 pin 2 83 531 20 53 77 washer 6x18x1.5 2

  Publication No: | JIPL2006_V140000001 |  Page 7  of 17



6

7 8 7

9

10 11

12

13

14

15

16 17 18 19 20 21

22
23

7

8 7

24

25 26 27

28

29
30 31 32 33

34

35 36

37

38

6
23

  3
015

 1
4

  4
1

14

15

47

  Publication No: | EIPL2006_V140000001 |  Page 8  of 17

46

45

   
 4

8
  4

9

50

51

43

  4
4

43

 4

   
4

  1

2

3

44



Pos. P\n° DESCRIPTION Q.ty Pos. P\n° DESCRIPTION Q.ty

1 531 20 67 27 benzing ring 2 25 531 20 84 51 seeger 1
2 531 20 67 44 washerD17x30x2.5 4 27 531 20 70 07 pulley 1
3 531 20 76 17 spacerD.19/25/31H 2 28 531 20 53 84 beltAX32 1/4" K 1
4 531 21 35 38 wheel 2 29 531 21 26 24 spring 1
6 531 20 74 32 key 2 30 531 20 68 35 nut M12 2
7 531 20 57 87 screw TEFRM8X16T 4 31 531 20 69 42 bushing 1
8 531 21 21 56 plate 2 32 531 21 27 68 washerD19x25x0.5 1
9 531 21 23 10 gear-box DANA 1 33 531 20 69 43 washerD12.5x36x2.5 1
10 531 20 49 22 washer8x16x1,5 4 34 531 20 69 44 screwTEM12x35 1
11 531 20 65 77 screwTE M8x70 4 35 531 21 28 52 screwM12x45 1
12 531 20 85 99 nut M8 H10 4 36 531 21 21 38 pulley-plate 1
13 531 21 34 65 support 1 37 531 21 27 85 pulley 1
14 531 20 84 91 nut M6 3 41 531 21 21 65 plate 1
15 531 20 80 53 screwTE M6x20 2 43 531 21 29 27 screwM8 1
16 531 20 68 03 screwTE1/4" 1 44 531 21 29 28 screwTE M8x30 1
17 531 20 67 31 washer D6 1 45 531 21 34 69 lever 1
18 531 20 78 60 washer 6x24x2 1 46 531 21 27 76 knob 1
19 531 20 66 43 washer D8 1 47 531 20 49 06 washer 1
20 531 20 70 14 lever 1 48 531 21 08 17 spring 1
22 531 21 14 28 rod 1 49 531 20 84 92 nut 1
23 531 20 66 53 cotter pin 2 50 531 20 63 46 screw TEM5x40 1
24 531 20 69 24 spring 1 51 531 21 34 68 lever 1

  Publication No: | JIPL2006_V140000001 |  Page : 9 of 17



    Publication No: | EIPL2006_V140000001 |  Page :  of 19  Publication No: | EIPL2006_V140000001 |  Page : 2 of 19  Publication No: | EIPL2006_V140000001 |  Page :



Pos. PN DANA P\n° DESCRIPTION Q.ty Pos. PN DANA P\n° DESCRIPTION Q.ty

1 519 53 77 00 DANA5962-P Housing, Upper 1 37 519 54 13 00 DANA4691 Assy, Kit,750 Shaft 1*

2 519 53 78 00 DANA1919 Screw, Tapping, 1/4-20 16 38 519 54 14 00 DANA6358 Assy, Gear, 12T & 30T 1

3 519 53 79 00 DANA5947 Ball, Detent 2 39 519 54 15 00 DANA3967 Shaft, Idler 1

4 519 53 80 00 DANA5948 Spring, Detent 2 40 519 54 16 00 DANA7003 Gear, Bevel, 36T 1

5 519 53 81 00 DANA840052 Screw, Tapping 10-24 1 41 519 54 17 00 DANA3630 Spacer,781X1.00X .281 1

6 519 53 82 00 DANA6517 Assy, Kit, Shifter 1 42 519 54 18 00 DANA3645 Sprocket, 9T 1

7 519 53 83 00 DANA7010 V-Ring 1 43 519 54 19 00 DANA5016 Spacer,.781X 1.00X.494 1

8 519 53 84 00 DANA5510 Bearing, Flange 3 44 519 54 20 00 DANA5015 Shaft, Drive 1

9 519 53 85 00 DANA5508 Seal, Oil 1 45 519 54 21 00 DANA5364 Gear, Spur, 12T 1

10 519 53 86 00 DANA1106 Ring, Retaining 1 46 519 54 22 00 DANA5406 Gear, Spur, 15T 1

11 519 53 87 00 DANA4689 Assy, Kit, Shim 4* 47 519 54 23 00 DANA3866 Gear, Spur, 20T 1

12 519 53 88 00 DANA5511 Bearing, Flange 1 48 519 54 24 00 DANA3719 Gear, Spur, 25T 1

13 519 53 89 00 DANA3876 Washer,632 X 1.38 X .046 2 49 519 54 25 00 DANA3868 Gear, Spur, 28T 1

14 519 53 90 00 DANA1746 Key, Woodruff, 1 50 519 54 26 00 DANA3714 Spacer.781 X1.00 X .375 1

15 519 53 91 00 DANA6205 Assy, Kit, Input Shaft 1 51 519 54 27 00 DANA1145 Washer.632X1.00X.060 1

16 519 53 92 00 DANA5620 Pinion, Bevel, 12T 1 52 519 54 28 00 DANA5130 Washer, Neoprene 2

17 519 53 93 00 DANA3624 Ring, Retaining 1 53 519 54 29 00 DANA3184 Washer .758X1.25X.031 2

18 519 53 94 00 DANA3625 Chain, 24 Pitches 1 54 519 54 30 00 DANA5529-1 Axle, LH 1

19 519 53 95 00 DANA5950 Cover, Detent 1 55 519 54 31 00 DANA5622 Gear, Miter, 12T 2

20 519 53 96 00 DANA5627 Gear, Spur, 12T 1 56 519 54 32 00 DANA5270 Ring, Retaining 2

21 519 53 97 00 DANA5303 Collar, Clutch 1 57 519 54 33 00 DANA3839 Gear, Spur, 32T 1

22 519 53 98 00 DANA4758 Assy, Kit, Clutch Keys 1 58 519 54 34 00 DANA3919 Shaft, Cross 1

23 519 53 99 00 DANA3847 Nut, Lock, 5/16-24 1 59 519 54 35 00 DANA5623 Gear, Miter, 12T, Idler 2

24 519 54 00 01 DANA5737 Shaft, Intermediate 1 60 519 54 36 00 DANA5529-2 Axle, RH 1

25 519 54 01 00 DANA1375 Key, Woodruff, 1 61 519 54 37 00 DANA5304-M Housing, Lower 1

26 519 54 02 00 DANA3627 Ring, Retaining 1 62 519 54 38 00 DANA5960 Disc, Brake 1

27 519 54 03 00 DANA3830 Sprocket, 18T 1 63 519 54 39 00 DANA3758 Spacer, Brake Puck 1

28 519 54 04 00 DANA3841 Spacer, 1.13 X1.45X.494 1 64 519 54 40 00 DANA5554 Jaw, Brake 1

29 519 54 05 00 DANA5365 Gear, Spur, 37T 1 65 519 54 41 00 DANA3843 Pin, Dowel 2

30 519 54 06 00 DANA5407 Gear, Spur, 35T 1 66 519 54 42 00 DANA5562 Screw, 5/16-18 X 2.35 2

31 519 54 07 00 DANA3867 Gear, Spur, 30T 1 67 519 54 43 00 DANA7024 Lever, Actuating 1

32 519 54 08 00 DANA3783 Gear, Spur, 25T 1 68 519 54 44 00 DANA3760 Washer .321X1.00 .055 1

33 519 54 09 00 DANA3869 Gear, Spur, 22T 1 69 519 54 45 00 DANA5555 Bracket, Anti-Rotation 1

34 519 54 10 00 DANA5027 Spacer,1.133X1.50X.375 1 70 519 54 46 00 DANA3907 Puck, Friction 2

35 519 54 11 00 DANA3628 Washer,.64X1.37X.061 1 71 519 54 47 00 DANA4300 Grease 1

36 519 54 12 00 DANA1425 Washer, .63 X1.0 X.046 1

* Use in various combinations to maintain proper clearances

*** Silicone Sealant to be applied between upper and lower housings ( use Loctite Ultra Gray Silicone 5699 or equivalent )

  Publication No: | JIPL2006_V140000001 |  Page : 11 of 17



6

8

14

15
16

15
16

17 18

19
20
21

22
23

16
2627

28

29

30

31
32

33

34

35

36

37

38 39

38

40

41
42

43

42

41

44
41

42

43

41
42

47

48

49

50

51

52

1

  3
 2

  56

 55

   57

59

      25
17
                                 16
                                 20

         58

43

 20 20

 20

16

16

20

20

45

46

 20

 16

43

43

20

  Publication No: | EIPL2006_V140000001 |  Page 12 of 17

12
12

60

16

   46

12

  10

11

13



Pos. P\n° DESCRIPTION Q.ty Pos. P\n° DESCRIPTION Q.ty

1 531 21 35 08 steering wheel 1 29 531 20 57 87 screw TE M8x16 2
2 531 21 28 10 screw M6x45 1 31 531 20 57 32 spacer H.5 2
3 531 20 80 63 nut M6 2 32 531 20 85 85 screw TE M8x20 4
6 531 21 30 89 front hood RED 1 33 531 21 14 13 steering arm 1
8 531 21 21 34 hood 1 34 531 21 31 77 cotter pin 10 1
10 531 21 29 28 screw TE M8x30 2 38 531 20 66 53 cotter pin 2
11 531 21 14 11 plate 1 39 531 21 14 14 rod 1
12 531 20 69 22 screw TE M8x20 2 40 531 21 21 49 wheel-support right 1
13 531 21 35 07 shaft 1 43 531 20 69 26 benzing ring 5
14 531 21 14 20 gear 1 44 531 21 21 48 wheel-support left 1
15 531 21 21 68 washer D17X24 2 46 531 21 35 37 wheel 2
16 531 20 67 42 bearing D.16,25X20 8 47 531 21 14 18 axle 1
17 531 21 28 07 resilient pin D6x24 2 48 531 20 67 40 washer-spring 1
18 531 21 21 54 gear 1 49 531 20 54 55 nut M16 H16 1
19 531 21 22 97 spacer D20/25 1 50 531 21 14 16 plate 1
20 531 20 67 44 washer D17x30x2.5 9 52 531 20 57 87 screw TEFR M8X16 4
22 531 21 29 24 plate 1 53 531 21 30 93 screw 7x22 4
23 531 21 29 27 nut M8 2 56 531 20 64 33 screw D.3,5x16 1
25 531 21 27 86 support 1 57 531 21 21 74 shaft-cover 1
26 531 20 71 22 washer 10x21x2 5 58 531 20 71 22 washer 10x21x2 6
27 531 21 34 60 steering-box 1 59 531 20 71 61 nut M10 H10 1
28 531 20 85 99 nut M8 H10 2 60 531 21 34 73 support 2

  Publication No: | JIPL2006_V140000001 |  Page : 13 of 17



1

2
3

2

3

4

5

6

7
8

9

8

9

6 7
10 11

10
11

11

11

12

12

13

15  14

 15

15

  Publication No: | EIPL2006_V140000001 |  Page 14 of 17



Pos. P\n° DESCRIPTION Q.ty

1 531 21 30 65 grass-bag cover RED 1
2 531 21 28 09 screw M5X30 6
3 531 20 84 92 nut M5 H7 6
4 531 21 14 46 frame grass-bag 1
5 531 21 14 56 grass-bag 1
6 531 20 80 53 screw M6x20 TE 4
7 531 21 21 41 plate 2
8 531 20 53 77 washer 6x18x1,5 4

10 531 21 23 54 plate 2
11 531 20 64 33 screw D.3,5x16 6
12 531 21 23 53 plate 2
13 531 21 21 35 handle 1
14 531 20 74 41 screw TE M6x40 2
15 531 20 84 91 nut M6 6

  Publication No: | JIPL2006_V140000001 |  Page 15 of 17



 5

14

6

   
   

 3

   
  1

   
 5

12

  1
0

  9

 1
3

7

  1
4

   
8 7

11

   
 4

  Publication No: | JIPL2006_V140000001 |  Page : 16 of 17



Pos. P\n° DESCRIPTION Q.ty

1 531 21 20 28 key -ring 1
1 531 21 27 83 key ignition 2
3 531 21 23 34 key switch 1
4 531 21 14 26 wiring-e.s. vers. 1
5 531 21 23 33 microswitch 2
6 531 21 27 79 microswitch 1
7 531 20 68 68 microswitch 2
8 531 20 69 10 screw TE D.5.5x13 Z 4
9 531 21 30 40 solenoid valve 1

10 531 21 23 01 battery 1
11 531 20 69 29 green-red led 1
12 531 21 23 02 battery charger 1
13 531 20 67 52 nut 1/4" UNC ZNT 2
14 531 20 71 20 screw TC 4,8x13 4

  Publication No: | JIPL2006_V140000001 |  Page : 17 of 17


